F R E E s E Innovative approaches
Practical results
2 0

" Outstanding service

REGIONAL WASTEWATER TREATMENT
EVALUATION

Prepared for:

City of Terrell

In Conjunction with:

Texas Water Development Board

Freese and Nichols, Inc. Project: TER10191
City of Terrell Project: 09-11
TWDB Project: 1004831082







Regional Wastewater Treatment Evaluation

City of Terrell

Regional Wastewater Treatment Evaluation

Prepared for:

City of Terrell
ANy AN\
SR ST,

:'\P@ eaes@@@%* 0 ..,\P @@@@@e@%* "

- %@@@ % d\ "' - %@@@) o d\ "
- S o % “ & & ° %
:’@@@g ® [c] §®GJ®” :’* E‘)a % * ”
£ GENNADY BOKSINER 2 2 'SCOTT A.COLE 4

000 e V.4 s’
/ °r o ’/’O @@?th

FREESE AND NICHOLS, INC.

TEXAS REGISTERED
ENGINEERING FIRM
[...]
Table 4-1.

18



Regional Wastewater Treatment Evaluation

City of Terrell

Table 4-1  Risk ratings for all unit processes

Condition Criticality Risk
Unit Rating Rating Rating
Equalization Basin 30 4 17
EQ Basin Blowers 18.75 6 22.4
Bar Screen 125 18 15.25
PRELIMINARY Influent P Stati 34.75 8 21.4
TREATMENT nfluent Pump Station . .
Grit Classifier 41.25 70 55.6
Grit Basin 5.0 40 22.5
Grit Blowers 47.5 5 26.25
PRIMARY
TREATMENT Primary Clarifier 38.75 82 60.4
Stage 1 Trickling Filter 25 84 54.5
Intermediate Clarifier 32.5 70 51.25
SECONDARY -
2nd Stage Pump Station 43.5 52 47.75
TREATMENT
2nd Stage Trickling Filters 23.75 72 47.9
Final Clarifiers 27.5 64 45.75
Chlorine Contact Basin 33.75 58 45.9
DISINFECTION
Chemical Storage Building 30 0 15
Solids Building 28.75 52 404
SOLID WASTE A bic Digest 14.5 8 11.25
MANAGEMENT naerobic Digesters . .
Sludge Holding Tank 13 50 31.5

These projected risk ratings are based on assumptions that overall condition will
degrade linearly over time. When the risk rating for a unit process exceeds a score of 75,
immediate repairs or upgrades would be required and the unit will be considered to reach its
service life. Projected risk ratings for major units processes for the study period are shown in
Table 4-2. In 2018, it is projected that eight of the 18 unit processes will have reached their
service life. An additional six unit processes will be at high risk of failure, and likely require
repairs and/or upgrades in the near term. Only the equalization basin, bar screen, chemical

storage building, and anaerobic digesters are projected to be in good to fair condition in 2018.

19



Regional Wastewater Treatment Evaluation

City of Terrell

Table 4-2 s for the major unit processes
Risk Rating

Unit Process 2020

Projected risk ratin

Primary Clarifier

Grit Classifier 55.6
Stage 1 Trickling Filter 54.5
Intermediate Clarifier 51.25
2nd Stage Trickling Filters 47.9
2nd Stage Pump Station 47.75
Chlorine Contact Basin 45.9
Final Clarifiers 45.75
Solids Building 40.4
Sludge Holding Tank 31.5
Grit Blowers 26.25
Grit Basin 22.5
EQ Basin Blowers 22.4
Influent Pump Station 21.4
Equalization Basin 17
Bar Screen 15.25
Chemical Storage Building 15
Anaerobic Digesters 11.25

By the year 2020, eight of the 18 major unit processes will have reached their
anticipated service life, with an addition six unit processes at high risk of failure. From a
condition assessment standpoint, significant upgrades are likely required to maintain treatment

capabilities at the King’s Creek WWTP before 2020.

42 PROCESS EVALUATION

A process model was developed for the King’s Creek WWTP to evaluate the treatment
capacity of the facility. The model was developed in BioWin®, a propriety software package
developed for advanced process modeling and simulation (www.envirosim.com). To accurately
predict performance of the facility, calibration to field sampling data was used to assure that
existing performance is matching the simulated performance. Validation of the model to

historic data was also completed to further test the robustness of the model predictions. After

20



Regional Wastewater Treatment Evaluation

City of Terrell

matching the simulated results at current conditions with the observed field results, projections

of future performance can be made.

Model simulations indicate that ammonia removal capacity would control the overall
functional capacity of the King’s Creek WWTP. Ammonia removal is typically the limiting
parameter for facilities that are not required to remove nutrients. The simulated effluent
ammonia concentration, based on the average loading conditions, is shown in Figure 4-2 for
increasing flow rates. The cold weather treatment capacity of the existing unit processes at the
King’s Creek WWTP is 2.1 MGD. The warm weather treatment capacity is 2.4 MGD. If a year-
round effluent ammonia permit of 3 mgN/L is issued, the cold weather treatment capacity to
meet this effluent concentration is 1.9 MGD. Peak flow performance from a process
performance analysis indicate that the peak flow of 9 MGD could be treated to permit levels in
cold and warm weather; however, the current reported maximum flow from a hydraulic
treatment standpoint is 6 MGD. Evaluation of the available storage volume indicates that at a
peak inflow of 9 MGD, while treating 6 MGD through the WWTP, 7 hours of storage would be

available.

21



Regional Wastewater Treatment Evaluation

City of Terrell
10 7
/ Cold Weather
g 4 | (4 11111011 1| | ,’ - = Warm Weather |
2.1 MGD: Cold weathe /
capacity at current /
& - effluent ammonia [ T 11 : |
= permit value ’
% 7 . . ‘ !
£ | 2.4 MGD: Warm : ;
s A
S & | weather capacity at \ 1
® | currect effluent \ ' I"
§ . ammenia germit value ' I Existing Winter Permit Level
c : . =
& [ 1.9 MGD: Cold weather 4 /
- capacity at anticipated } ¢
n 4 J ! : /
% effluent ammonia _ /
| | . 8 /
- :__p‘_a_rTit Yg}u?_ I Dy Existing Summer/Anticipated Future Permit Level
- 3 ] [
E
2
i
0 0.5 1 1.5 2 2.5 3 3.5 4 4.5 5

Influent Flow Rate (MGD)

Figure 4-2 Simulated effluent ammonia concentration

A percent occurrence evaluation was also completed to determine the percent of time
the King’s Creek WWTP would be expected to exceed the cold and warm weather permitted
effluent ammonia values. Based on this percent exceeding analysis, the probability of the
effluent ammonia concentration exceeding the permitted 30-day average effluent ammonia
concentration for both cold and warm weather conditions was determined, and is summarized
in Table 4-3. Currently, the facility exceeds the permitted effluent ammonia 20% of the time in
cold weather 15% of the time in warm weather conditions, at an average flow of 1.8 MGD. At a
flow rate of 2 MGD, the King’s Creek WWTP can be expected to exceed permitted effluent
ammonia concentrations 33% of the time in cold weather, and 23% of the time in warm

weather. At a flow rate of 3 MGD, the King’s Creek WWTP can be expected to exceed

22



Regional Wastewater Treatment Evaluation

City of Terrell

permitted effluent ammonia concentrations 74% of the time in cold weather, and 65% of the
time in warm weather.

Table 4-3  Probability of exceeding permitted effluent ammonia concentration

Flow Rate (MGD) Percent of Days Exceeding Permit
Cold Weather Warm Weather
1.8* 20% 15%
2 33% 23%
3 74% 65%
4 89% 86%
4.5 91% 94%

*based on past 3 years of operating data

Phosphorus is likely to be included in future TPDES permits for the King’s Creek WWTP.
To meet typical effluent phosphorus permit concentrations (0.5 to 1 mgP/L), enhanced
biological phosphorus removal (EBPR) or chemical phosphorus removal is required. Trickling
filters do not provide the environmental conditions necessary for the microbiology that
performs EBPR (more detailed discussion included in Appendix C). Therefore, without
conversion to an activated sludge system, the King’s Creek WWTP would currently need to rely

on chemical phosphorus removal to meet future permit levels.

43  EXISTING FACILITIES CONCLUSIONS

The existing King’s Creek unit processes were evaluated for both condition and
treatment capabilities. Based on mechanical condition, the primary clarifier, grit classifier,
stage 1 trickling filter, and intermediate clarifier are in need of improvements. These
improvement requirements are driven mainly by a lack of redundancy and age of equipment.
In addition to the improvements identified through the condition assessment, several process
improvements are needed to meet the future TPDES permit requirements discussed in Section
2.0. Currently, the King’s Creek WWTP is projected to have a treatment capacity of 2.1 MGD
with current infrastructure and a seasonal effluent ammonia permit. It is anticipated that the
next discharge permit, which will be issued in December 2012, will include a year round effluent

ammonia discharge concentration of 3 mgN/L and will likely include an effluent phosphorus

23



Regional Wastewater Treatment Evaluation

City of Terrell

discharge concentration of 1 to 0.5 mgP/L. The treatment capacity to meet and effluent
ammonia discharge permit of 3 mgN/L is 1.9 MGD during cold weather conditions. To meet
these effluent discharge requirements at the permitted flow of 4.5 MGD, improvements to the
nitrification capabilities of the facility and addition of phosphorus removal processes will be

required.

24



Regional Wastewater Treatment Evaluation

City of Terrell

5.0 ALTERNATIVE 1: UPGRADE AND EXPAND KING’S CREEK WWTP

The first alternative evaluated for the King’s Creek WWTP long term treatment needs
was an update of the previous improvements identified in the Wastewater System Evaluation
Phase No. 1 — Prioritization of Improvements (2004). The improvements identified in this
previous report were updated to include the improvements identified during the condition

assessment and process evaluation, and to include phosphorus removal infrastructure.

5.1 ALTERNATIVE 1-1IMPROVEMENTS

The facility improvements included in the original Wastewater System Evaluation Phase
No. 1 — Prioritization of Improvements (2004) were developed before completion of a condition
assessment and process evaluation at the King’s Creek WWTP. The improvements identified in
the previous report also did not consider improvements required to meet a phosphorus
discharge limits. Several additional improvements were identified during the condition
assessment and process evaluation that would be needed to meet current treatment needs and
also would be required to meet the effluent phosphorus discharge requirement that is now
anticipated in the 2012 TPDES permit that were not anticipated during the 2004 evaluation.

The near term improvements are shown in Table 5-1.

25



Regional Wastewater Treatment Evaluation

City of Terrell

Table 5-1

Alternative 1 near term improvements

Unit Process

Improvements

Improvements Identified in 2004 Report

Equalization Basin

Coarse screens to reduce solids accumulation
Conversion to jet aeration/mixing for more efficient aeration
Geotextile liner on slope surrounding basin for increased storage volume

Additional Primary Clarifier

Addition of a second primary clarifier to increase BOD removal
Additional primary clarification capacity for chemical phosphorus removal

First Stage Trickling Filter

Additional BOD and ammonia removal to meet 4.5 MGD treatment requirements

Additional Intermediate Clarifier

Addition of a second intermediate clarifier to increase BOD removal
Additional intermediate clarification capacity for chemical phosphorus removal

Secondary Nitrification Unit Process

Additional ammonia removal to meet more stringent effluent ammonia
requirements

Improvements Identified during Condi

tion Assessment and Process Evaluation (in addition to above improvements)

Additional grit classifier

Addresses redundancy concern from the condition assessment

New mechanisms for existing primary clarifier

Replacement of aging infrastructure to assure treatment capacity

New mechanism for existing intermediate clarifier

Replacement of aging infrastructure to assure treatment capacity

Chemical feed facilities

Chemical feed (either alum or ferric) will be required to meet upcoming phosphorus

discharge requirements
Feed locations in primary, intermediate, and secondary clarifiers

Tertiary disk filtration

Disk filtration to reduce effluent TSS concentration
Filtration of any phosphorus containing particulate

26




Regional Wastewater Treatment Evaluation

City of Terrell

Improvements to the first stage trickling filter, primary clarifier, and intermediate
clarifier would improve cBODs removal. Increasing cBODs removal in these processes will result
in lower cBODs loading to the second stage trickling filter which will increase the nitrification

capacity for these trickling filters.

The biologically aerated filter (BAF) process would provide the remaining nitrification
capacity increase to meet the non-seasonal effluent ammonia discharge requirement of 3
mgN/L. BAFs are an emerging technology that relies on media to simultaneously support the
growth of biomass and to retain filtered solids. Intermittent backwash is included to manage
solids accumulation, and backwash water can either be recycled to the head of the WWTP or
treated in a separate backwash storage facility. For the King’s Creek WWTP, the backwash
water would be returned to the head of the facility and solids would be removed in the
clarifiers. An example of a BAF flow pattern is shown in Figure 5-1. For the King’s Creek WWTP,
a four cell BAF would be recommended, with each cell having dimensions of 18 ft by 24 ft, with
a depth of 22 ft. The media depth would be 12 ft. The original proposal for a BIOFOR® system

is included in Appendix D.

27



Regional Wastewater Treatment Evaluation

City of Terrell
Treated
water
Process
(oxygenation) air ‘
p— = ] | e | s | Wash water
(scour) air A4

Water to be treated

Typical BIOFOR® installation Nozzle installation in filter

Figure 5-1 Example BAF flow diagram (BIOFOR®, Infilco-Degremont, Inc.)

The chemical feed facilities would allow the addition of alum or ferric to all three

clarifier locations for chemical phosphorus precipitation. Chemical addition will be mainly for

phosphorus removal, as the trickling filter and BAF processes do not select for the microbial

ecology required for biological phosphorus removal. Chemical feed facilities would consist of a

dual tank system with either a containment wall or double walled tank for containment.

Chemical feed pumps are low flow pumps, and are typically diaphragm type metering pumps.

These facilities would be located within the plant site in an area with easy access for chemical

delivery.

28



Regional Wastewater Treatment Evaluation

City of Terrell

Tertiary filters would remove chemical or biological particulate containing phosphorus
from the effluent. The most common type of tertiary filtration is cloth media filtration. Cloth
media filtration removes solids at the surface of the fabric by physical straining (Figure 5-2).
The cloth is mounted on disks or frames, and water flows from the outside of the filter to the
inside of the filter. Cloth media filters achieve similar filtration to granular media filters;
however, the surface area per volume is greatly increased as the cloth filters can be arranged
such that multiple sides are exposed to the water, whereas the granular media filters are flat
and therefore have only one exposure surface. Cloth media filters also require less backwash
water; perform better at elevated suspended solids concentrations; and can be installed in
concrete, fiberglass, or steel tanks, limiting in-ground tankage and providing expansion
flexibility. An example of a fixed disk cloth media filtration system with automatic backwash is
shown in Figure 5-3. For the King’s Creek WWTP, a pump station would be required to lift

effluent flow to the tertiary filters during the intermediate improvements phase.

Cloth Media Filters

Figure 5-2  Flow pattern of cloth media filters

29



Regional Wastewater Treatment Evaluation

City of Terrell

Figure 5-3 Example of a fixed disk cloth media filtration system

The improvements listed in Table 5-1 would significantly alter the process flow diagram
for the King’s Creek WWTP, as shown in Figure 5-4. Flow would need to be split between two
primary clarifiers and two intermediate clarifiers. A portion of the effluent flow from the
intermediate clarifier would need to be pumped to the new biologically aerated filter for
treatment, and returned to combine with the effluent from the second stage trickling filters.
The total effluent flow would then be filtered and disinfected. A total of 12 unit process types

would be in operation under this configuration.

30



Regional Wastewater Treatment Evaluation

City of Terrell
Coarse Grit Primary 1**Stage Intermediate  2nd Stage Final Tertiary Disinfection
Screen Removal Clarifiers Trickling Clarifiers Trickling Clarifiers  Filtration
Filter Filters
l’ ) ‘; ‘;x Effluent
ﬁ :> 1 14 — ' 4 Ry # $Discharge
Biologically
Chamiicd Aerated Filter
Addition
: L
Anaerobic  Solids
Digesters  Holding
N olidsto
1 Landfill

Figure 5-4 Process flow diagram for intermediate improvements for Alternative 1

The King’s Creek WWTP site layout with the Alternative 1 improvements is shown in
Figure 5-5. The new primary clarifier, intermediate clarifier, biologically aerated filter, and
tertiary filters would fit in the existing site configuration, although future expansions would be
difficult. The new facilities could be constructed with minimal interruption to the existing unit
processes. The location of the chemical feed facilities would need to be included in an area
with easy truck access. Improvements to the first stage trickling filter, existing primary clarifier,
existing intermediate clarifier, grit classifier, and equalization basin would be recommended
prior to construction of new unit processes to assure treatment capabilities of existing

processes.

31



Regional Wastewater Treatment Evaluation

City of Terrell

e o] |

e — N

PRIMARY s
k (‘.LARIFIER

CHEMIC -
AL - NEW INTERMEDIATE =™ -

STORAGE =
M PRIMARY CLARIFIER
b gzlzLDIFNE:D CERNIEIER

A /

/
' TERTIARY

TOE OF
VEVEE FILTERS PAD

-

Figure 5-5 Alternative 1 site layout for intermediate improvements

The improvements shown in Table 5-1 would accomplish the treatment goals stated in
Section 2.4 for 4.5 MGD of influent flow. These near term improvements will provide the
redundancy and treatment capacity to meet the anticipated discharge permit values for 4.5
MGD of average day influent flow. However, it is likely that expansion beyond 4.5 MGD would
require a new facility due to lack of available site area and future treatment needs. Future
expansion of the facility would be difficult after the near term improvements shown in Figure
5-5 are completed, as the available footprint on the southwest side of the plant would be taken
up by the new clarifiers in Alternative 1. In addition, continued use of chemical phosphorus
removal rather than biological phosphorus removal is costly and would require increased solids
handling facilities. As discussed in Section 4.2, the microbial ecology needed for biological
phosphorus removal is not present at a significant fraction of the overall ecology in a trickling
filter because the biomass is not exposed to alternating anaerobic and aerobic conditions.
Activated sludge has a smaller footprint than trickling filters, which will be an important factor
in future expansions, and allows for implementation of biological phosphorus removal. Long
term improvements would need to center on new unit processes, and a move to an activated

sludge facility would be recommended when the influent flow rates reached 90% of 4.5 MGD,

32



Regional Wastewater Treatment Evaluation

City of Terrell

the current permitted dry weather flow rate. When influent flow reached 90% of 4.5 MGD, a
new 9 MGD activated sludge facility would be recommended at the King’s Creek WWTP. The
trickling filter and biologically aerated filter infrastructure would not be recommended to be
used in conjunction with the activated sludge system because these unit processes are not
designed to achieve biological nutrient removal. Achieving the anticipated phosphorus permit
with long-term chemical precipitation would be costly and result in excess sludge production
and alkalinity consumption. After construction of the 9 MGD activated sludge facility, an

additional expansion of 4.5 MGD would be required prior to 2040.

5.2 ALTERNATIVE 1-PROCESS PERFORMANCE

The process improvements included in Alternative 1 were incorporated into the BioWin
model. This step was taken with Alternative 1 due to the unique nature of the existing unit
processes and because several existing unit processes will continue to be used in Alternative 1.
As shown in Figure 5-6, the process model developed for the existing process evaluation was
modified by inclusion of chemical addition, a second primary clarifier, a second intermediate
clarifier, and a series of BAFs. A chemical dosing rate of 2,000 Ibs/day and treatment of 50% of
the flow by the BAFs was required to achieve effluent concentrations of 1.5 mgN/L ammonia,
0.3 mgP/L total phosphorus, and 7 mg/L cBODs. This is consistent with the project TPDES

permit limits shown in Table 2-2.

33



Regional Wastewater Treatment Evaluation

City of Terrell
Aum Addition
A= -
I—I g
lE 3
oy il ! ) First Stage TF Final Effluent
SRR W Beuinip (- Nt
‘ I | T |
Aaerobic Digest Solids
Ly f :

Figure 5-6 Process model for Alternative 1

5.3 ALTERNATIVE 1 - REQUIRED TREATMENT EXPANSIONS
The current treatment capacity of the King’s Creek WWTP was found to be 2.1 MGD

under existing effluent discharge permit conditions. With the anticipated effluent permit
discharge requirements, the treatment capacity of King’s Creek WWTP would decrease to 1.9
MGD. Near term improvements would bring the treatment capacity to the current permitted
dry weather flow rate of 4.5 MGD. Future expansions would be required when influent flows
reach 90% of the permitted flows, as stated in Section 2.4. After the treatment capacity is
increased to 4.5 MGD, expansions over the next 30 years would be required in 2022 to 9 MGD
and in 2035 to 13.5 MGD. The dry weather flow rates and treatment capacity expansions for
2010 through 2040 are shown in Figure 5-7. After the Alternative 1 near term improvements to
increase the treatment capacity to 4.5 MGD, future expansions would shift the King’s Creek

WWTP to an activated sludge facility.

34



Regional Wastewater Treatment Evaluation

City of Terrell

15

14

City of Terrell (CIP projection)
13. 4 = = City of Terrell (extended projection)

~— City of Terrell + Surrounding Development

12

Treatment Capacity

11

10

Dry Weather Flow Rate (MGD)

2005 2010 2015 2020 2025 2030 2035 2040 2045

Year

Figure 5-7 Dry weather flow and treatment expansions

Phasing of the treatment expansions for Alternative 1 is shown in Figure 5-8. Phase |
would consist of the intermediate improvements shown in Table 5-1, which are based on the
previous study and the condition and process assessments completed on the King’s Creek
WWTP. When flows reached 90% of 4.5 MGD, construction of Phase Il would need to be in
progress. This is projected to occur in 2022. Construction of Phase Il would be difficult, as the
space occupied by several existing unit processes would be needed for construction of aeration
basins and final clarifiers. The difficulty presented as part of Phase Il would add significant
construction cost to the expansion. Phase Il would then be completed with flow reached 90%

of 9 MGD, which is projected to occur in 2035.

35



Regional Wastewater Treatment Evaluation

City of Terrell

PHASE |
NEW BAFs

EQUALIZATION
IMPROVEMENTS

PRIMARY. b
CLARIFIER
___...“g‘g 4

: NEW
CHEMIC .
sTom\c.AEL L d ’ pew YNIERMEDIATE=*"
TANKS : CHEM FEED EE;‘;‘:‘;‘E'R CLARIFIER
BUILDING

o

TOE IUF TERTIARY

LEVEE FILTERS PAD
DISINFECTION

PHASE I DisiNE

SLUDGE - -

HOLDI Sy STATION/

R SCREEENING
SYRUETURE

Vv
CHEM FEED
o L

SOLIDS &=
BUILDING
CHEMICAL
STORAGE

TANKS

40'x200° N TERTIARY

SALSNES
ﬁgf:“ AERATION 70 DIA FINAL FILTERS PAD
f:tuovAL SLAB BASINS (6) CLARIFIERS (6)

PHASE Il

40°x200" 70" DIA FINAL DISINFECTION

DIGESTERS PEAK FLOW AERATION CLARIFIERS (12) BASINS

DIGESTER -
BUILDING . STORAGE BASINS (12)

SCREEENING
STRUETURE

SOLIDS =
BUILDINT

CHEMICAL
STORAGE
TANKS

o I
ADMIN - TERTIARY
TOE OF BLDGLAE  VORTEX SALSNES FITTERT R
LEVEE GRIT FILTER
REMOVAL SLAB

Figure 5-8 Phasing of expansions for Alternative 1

36




Regional Wastewater Treatment Evaluation

City of Terrell

54  ALTERNATIVE 1-BUDGETARY COSTS

Three facility expansions were identified as part of Alternative 1:

near term

improvements to existing facilities, construction of a new activated sludge facility when near

term improvement capacity is reached, and expansion of the activated sludge facility. The

opinion of probable construction costs (OPCCs) were developed for each of these

improvements/expansions and are included in Appendix E. The budgetary construction cost

and year of improvement for each phase are summarized in Table 5-2. The total budgetary

construction cost for Alternative 1 for 2011 through 2040, in 2011 dollars, is $107.1 M. The

treatment capacity and expansion costs for Alternative 1 are shown in Figure 5-9.

Table 5-2  Alternative 1 budgetary costs

Budgetary Cost

Year Improvement (20119)
Near Term Improvements $16.3 M

2012 Construction $13.8 M
Engineering and Surveying $2.5M

New 9 MGD Activated Sludge WWTP $63.1 M

2022 Construction S53.5M
Engineering and Surveying $9.6 M

Expansion 4.5 MGD Activated Sludge WWTP $27.7 M

2035 Construction $235M
Engineering and Surveying S4.2M

TOTAL $107.1 M

37



Regional Wastewater Treatment Evaluation

City of Terrell
15
14 - ——— City of Terrell (CIP projection)
13 - — = City of Terrell (extended projection)
12 ——— City of Terrell + Surrounding Development 4.5 MGD
Trestment Capacity Activated Sludge WWTP
11 Budgetary Cost —
— $27.7M
(=]
O 10
3
) 9
©
<
2 8 - New 9 MGD Activated
= . Sludge WWTP
5 Budgetary Cost —
£ $61.3M
e 6
2
> 5 — -
e - -
= 4 Near Term - T & |
Improvements =
3 . Budgetary Cost-
5163 M Alternative 1
. ) Total Budgetary Cost -
1 - 1 | — 8$107.1 M
0
2005 2010 2015 2020 2025 2030 2035 2040 2045

Year

Figure 5-9 Projected treatment capacity and expansion capital
costs for Alternative 1

5.5 ALTERNATIVE 1-OPERATION AND MAINTENANCE

Operation and maintenance costs for Alternative 1 were developed based on the
methodology described in Section 3. The cost projection calculation was modified to include
the improvements shown in Table 5-1. From 2012 through 2022, the cost projection includes
aeration for the biologically aerated filter, chemical costs for phosphorus removal, and
increased solids disposal costs from increases solids associated with chemical removal. This
total cost is $2.18 per 1,000 gallons of treated wastewater. Chemical costs will be significant
additional costs for Alternative 1. The projected costs included $27,000 per MGD of influent
flow per year for chemicals and an increase in solids hauling cost of $17,000 per MGD per year.

These additional chemical costs calculations are shown in Appendix F. Starting in 2022, the

38



Regional Wastewater Treatment Evaluation

City of Terrell

operation and maintenance is based on a biological nutrient removal (BNR) activated sludge
facility with minimal chemical addition. The BNR facility will use fewer chemicals and produce
less waste solids, and the overall operation and maintenance cost would be $2.12 per 1,000
gallons of treated wastewater. The total operation and maintenance cost for Alternative 1 for
the 30 year study period, expressed in 2011 dollars, is $126.0 M. This is the total amount of
operations and maintenance required through 2040. Cost calculations are shown in Appendix

G.

56 ALTERNATIVE 1 CONCLUSIONS
The total budgetary construction cost for Alternative 1 is $107.1 M. Alternative 1 would

include $16.3M in improvements in the next five years, with an additional $63.1 M in the next
ten years. The expansions would enable the King’s Creek WWTP to achieve the treatment
criteria discussed in Section 2.4 while meeting the projected flow rates shown in Section 2.1.
Operation and maintenance costs would be $126.0 M for the thirty year study period. The

resulting total 30 year cost for Alternative 1 would be $233.1 M.

39






Regional Wastewater Treatment Evaluation

City of Terrell

6.0 ALTERNATIVE 2: CONSTRUCT NEW CITY OF TERRELL WWTP

The second alternative for the future wastewater management of the City of Terrell and
surrounding areas was a new WWTP at the existing King’s Creek WWTP site. Alternative 2
would consist of construction of a new activated sludge facility on the existing King’s Creek
WWTP site. The existing grit removal, coarse screen, solids processing, and disinfection would
be maintained, with the improvements identified during the process evaluation and condition

assessment. The existing clarifiers and trickling filters would be decommissioned and removed.

6.1 ALTERNATIVE 2 -IMPROVEMENTS

Alternative 2 would replace the majority of unit processes at the King’s Creek WWTP.
The primary clarifier, first stage trickling filter, intermediate clarifier, second stage trickling
filters, and final clarifiers would all be decommissioned. They would be replaced with Salsnes
Filters, aeration basins, and final clarifiers. Tertiary filtration would also be included to increase
suspended solids removal and phosphorus removal, and would be the same as discussed for
Alternative 1. Chemical feed facilities would also be included as a backup for biological nutrient
removal (BNR). For budgetary planning purposes, new grit removal and fine screens were also
included upstream of the Salsnes filters. Though these unit processes are not required, they are

recommended for extended Salsnes filter belt life.

Salsnes Filters are an emerging technology that can replace primary clarifiers. The filters
remove a similar amount of TSS and BOD as primary clarifiers via filtration through a coarse belt
(see Figure 6-1 and Appendix H). Solids are removed from the belt and sent to solids processing
facilities. The advantage of Salsnes Filters is their small footprint, low maintenance

requirements, and high level of performance.

41



Regional Wastewater Treatment Evaluation

City of Terrell

Hot Air
Solids on belt water knife

\ I I wash /

Rotation

Falling
solids

Effluent

Figure 6-1 Salsnes Filter operation diagram

Preliminary sizing of the aeration basins and final clarifiers was completed using the
guidelines presented in 30 TAC §217. Process calculations for this sizing are included in
Appendix |. Sizing of these unit processes was based on a BNR operational strategy. The design
would include fine bubble aeration for the aerated portions of the facility, and unaerated zones
in the aeration basins would be mixed with submerged mixers. Operation as a BNR facility
would significantly decrease the chemical addition required to meet the anticipated effluent
phosphorus permit limit, reducing operation and maintenance costs. Implementation of a fine

bubble aeration system would increase aeration efficiency and decrease energy consumption.

The modified King’s Creek WWTP process flow diagram is shown in Figure 6-2. A total of
9 unit process types would be implemented, as opposed to 12 unit process types for Alternative
1. The solids processing facilities would provide adequate solids processing for the activated

sludge facility.

42



Regional Wastewater Treatment Evaluation

City of Terrell

Tertiary  Disinfection
Filtration

Coarse Grit
Screen Removal

%

L ; 44/& X /O LI, cren
Mes|
| Q ),

Discharge
b e e e o o A ey
Salsnes Aeration Final Anaerobic Solids
Filters Basins Clarifiers Digesters Holding
Solids
i = =) to
Landfill
= — ,

Figure 6-2 Process flow diagram for Alternative 2

The site layout for the new activated sludge WWTP at the King’s Creek WWTP is shown
in Figure 6-3. The Salsnes Filters and tertiary filters should be constructible without interfering
with the operation of the existing facilities. The Salsnes Filters and tertiary filters would likely
be constructed first to allow the King’s Creek WWTP to meet the anticipated TPDES discharge
permit concentrations while the remaining improvements are completed. The existing facilities
would be decommissioned as required during construction. One of the second stage trickling
filters would need to be decommissioned before construction of the final clarifiers. This
construction could be completed in the summer to allow more favorable conditions. The
chemical feed facilities would also need to be completed prior to this construction, which
would allow for more BOD removal in the clarifiers to increase nitrification potential in the

trickling filters during construction.

43



Regional Wastewater Treatment Evaluation

City of Terrell

:"_CHEM FEED .
BUILDING"

-4

VORTEX SALSNES 40'x200° TERTIARY

AERATION 70°DIAFINAL £\ TERS PAD

GRIT FILTER BASINS (3) CLARIFIERS (3)

REMOVAL SLAB

Figure 6-3 Site layout for a new activated sludge facility at the King’s Creek WWTP

6.2 ALTERNATIVE 2 - PROCESS PERFORMANCE

The processes designed for Alternative 2 are new processes that will be designed to
meet the anticipated TPDES permit requirements. For this reason, a process model was not
completed for Alternative 2. The design follows best engineering practice for a BNR facility and

should meet anticipated permit requirements.

6.3 ALTERNATIVE 2 - REQUIRED TREATMENT EXPANSIONS
The current treatment capacity of the King’s Creek WWTP was found to be 2.1 MGD

under existing effluent discharge permit conditions. With the anticipated effluent permit
discharge requirements, the treatment capacity of King’s Creek WWTP would decrease to 1.9
MGD. Future expansions would be required when influent flows reach 90% of the permitted
flows, as stated in Section 2.4. After the treatment capacity is increased to 4.5 MGD,
expansions over the next 30 years would be required in 2022 to 9 MGD and in 2035 to 13.5

MGD. The dry weather flow rates and treatment capacity expansions for 2010 through 2040

44



Regional Wastewater Treatment Evaluation

City of Terrell

are shown in Figure 6-4. After the Alternative 2 construction of a 4.5 MGD activated sludge

facility, future expansions follow the 4.5 MGD footprint used for initial construction.

15

14 - ——— City of Terrell (CIP projection)
13 - — = City of Terrell (extended projection)

——— City of Terrell + Surrounding Development

12

Treatment Capacity

11

10

Dry Weather Flow Rate (MGD)

2005 2010 2015 2020 2025 2030 2035 2040 2045

Year

Figure 6-4 Treatment expansion phasing for Alternative 2

Phasing of the treatment expansions for Alternative 2 is shown in Figure 6-5. Phase |
construction would consist of a new 4.5 MGD activated sludge facility on the existing King’s
Creek WWTP site. When flows reached 90% of 4.5 MGD, construction of Phase Il would need
to be in progress. This is projected to occur in 2022. Phase Il would consist of a 4.5 MGD
expansion of the King’s Creek WWTP. It is anticipated that Phase Il would require
improvements to solids handling facility, a new pump station and screening structure, and new
disinfection facilities. Phase Il would then be completed when flow reached 90% of 9 MGD,
which is projected to occur in 2035. Along with treatment capacity, Phase Il would consist of

expansion of the peak flow storage basin.

45



Regional Wastewater Treatment Evaluation

City of Terrell

PHASE |

L ‘CHEM FEED .

S BUILDING S

CHEMICAL
STORAGE
TANKS
40'%200"
VORTEX SALSNES TERTIARY
GRIT FILTER AERATION 70'DIAFINAL ~ £y TERS PAD
REMOVAL SLAB BASINS (3) CLARIFIERS (3)
PHASE 11 DISINFECTION
BASIN
SLUDGE B
HOLDING STREIDN/
FANK SCREEENING
RUETURE
COHEM FEED
SOLIDS
BUILDING
CHEMICAL}——
STORAGE
TANKS
40'%200 TERTIARY
SALSNES :
o TER AERATION 70' DIA FINAL FILTERS PAD
RERSAVALSSLAR BASINS (6) CLARIFIERS (6)
: 5 40'%200 70" DIA FINAL DISINFECTION
DIGESTER DIGESTERS  PEAK FLOW AERATION CLARIFIERS (12) BASINS
BUILDING STORAGE BASINS (12)
SLUDGE o
HOLDING
TANKS
\s
SOLIDS = OHEM FEED
BUILDINT BUILDING" W
CHEMICAL
STORAGE

TANKS

o
ADMIN

TERTIARY
FILTERS PAD

VORTEX

TOE OF BLDGLAB
GRIT

LEVEE

Figure 6-5

REMOVAL SLAB

Treatment expansion phasing for Alternative 2

46




Regional Wastewater Treatment Evaluation

City of Terrell

6.4 ALTERNATIVE 2 -BUDGETARY COSTS

Three facility expansions were identified as part of Alternative 2: construction of a 4.5
MGD activated sludge facility designed for BNR and two subsequent 4.5 MGD expansions. The
OPCCs were developed for each of these improvements/expansions and are included in
Appendix E. The budgetary cost and implementation year for each improvement are
[...]
10.3 INNOVATION, SUSTAINABILITY, AND PROJECT VALUE

Innovative solutions that provide sustainable designs and significant project value are
increasingly important goals in the field of wastewater management. Several components of

the recommended regional wastewater system help the City of Terrell achieve these goals.

e Interim improvements associated with implementation plan achieve treatment

requirements with minimal investment in King’s Creek WWTP.

e Evaluation of two regional options helps to identify the more beneficial regional

alternative for the City of Terrell and surrounding entities.

e Regionalization of flows will likely result in significant changes to the industrial pre-
treatment standards for the City of Terrell, resulting in the potential for more industrial

growth.

10.4 CONCLUSIONS

The next step for the regional wastewater system for the City of Terrell and the
surrounding entities is to request participation in one of the NTMWD regional system. The City

of Terrell should begin efforts to request participation within the first half of 2011 to ensure

76



Regional Wastewater Treatment Evaluation

City of Terrell

that a regional treatment option can be pursued. If permission to join one of the NTMWD
regional systems is approved, the next steps is to begin planning and design of both the
regional interceptor system and Phase | of the implementation plan. For implementation of
Phase | interim improvements, the next steps would be:

e Preliminary design of the chemical feed facilities for chemically enhanced

primary treatment (CEPT) improvements by late 2011

e Design and construction of chemical feed facilities prior to December 2012

For the regional treatment facilities, the next steps would be:

e Determine if the City will pursue Option 1 or Option 2 for Alternative 3 by mid-
year 2011

e Securing project funding during 2011

e Preliminary design of alignment for the regional pipeline by late 2011

e Design and land acquisition for regional pipeline during 2012

e Full implementation of regional pipeline before the end of 2013

If participation in one of the NTMWD regional systems is not approved by the NTMWD

member entities, the City of Terrell would need to continue treating its wastewater. If this
scenario were to occur, Alternative 2 would be recommended. To ensure that the
improvements needed for Alternative 2 are in place prior to 2014 when the changes to the
TPDES permit are anticipated, securing funding and beginning preliminary design for a new

WWTP would be recommended to being in 2011.

77






Regional Wastewater Treatment Evaluation

City of Terrell

Appendix A:
Treatment Operation and Maintenance Methodology






Operation and Maintenance Cost - FRE Es E
[a]
2 0

Treatment Methodology
PROJECT NAME: King's Creek WWTP DATE: January 2011
PROJECT NUMBER: TER 10191 BY: LSD
CHECK: GB

The below O&M cost estimates were based on the method developed in WERF Report No. 96-CTS-5, and then calibrated to City of Terrel O&M Costs

O&M Cost Estimation Methodology

102 ‘Wastewater Treatment and Biosolids Model
Several forms of the equation were considered. The preferred model takes the form:

OPCSTWET = & x (MGD ** ) x (WBPLA ) x {[(ASOXY/100)+1] *** } x
{[{ASMEC/100)+1] ** } x (BIOPROD ™) x (WBWAGE *** ) x (KWH ***)

where:

OPCSTWET = Total cost of wastewater and biosolids operations, excluding depreciation

(€)]

MGD = Average daily flow (Mgal/day)

‘WBPLA = Average daily flow per plant' (both wastewater and biosolids) operated
(Mgal/day)

ASOXY = % influent treated by activated sludge process using an oxygenation
acration device (purc oxygen)

ASMEC = % influent treated by activated sludge process using mechanical aeration

BIOPROD = The quantity of biosolids produced per unit of influent
(dry ton/Mgal/day)

WBWAGE = Anpual average wage of a worker in wastewater and/or biosolids
operations (S)

KWH = Cost per kWh of electricity (cents)

1 Biosolids treatment, even if conducted at the same site as wastewater treatment, is
counted as an additional plant. Therefore, the minimum number of plants per utility is 2.

BIOPROD = The quantity of biosolids produced per unit of influent (dry

ton/Mgal/day)

WBWAGE = Average wage of a worker in wastewater and biosolids
operations ($)

KWH = Cost per kWh of electricity (cents)

Variable Value Coefficicnt Valugeie
Constant 2.718... (&) 6.43 6202
MGD 35 1.354 1232
WBFLA 17.5 —0.493 024
(ASOXY/100) + 1 1 0.442 1
(ASMEC/100)+1 1 0.404 1
BIOPROD 05 0.408 075
WBWAGE 24273 0.499 1542
KWH 33 0.342 151
Predicted Value $3,200,000

The predicted costs (per year) for the wastewater and biosolids operation for this hypothetical
utility is $3.2 million. However, the utility’s actual costs are approximately $3.4 million, which
means that the utility is operating at about 6% above the predicted costs.

L:\Dallas\WP\t\TER10191\Alternatives Analysis\O&M Page 1 of 2



Methodology Calibration

Trickling Filter

Flow Rate (MGD) 1.7
WBPLA 0.9
% Treated by P.O. AS 0
% Treated by Mechanical Aeration A.S. 0
Biosolids Production (dry tons/MGD/day) 0.0
Average Wage of Worker (including benefits) S 81,000
Increased wage for BNR operation 0%
kWh Cost 7.708
Contingency 10%
Operations Cost S 1,061,471
Chemical Cost for P Removal S -

Increased Solids Haulding from Chemical P removal S -

Total Projected Cost S -

Cost per 1,000 S 1.71
Actual Operating Cost 2010 S 1,065,000
Difference - predicted vs. observed 0.3%

L:\Dallas\WP\t\TER10191\Alternatives Analysis\O&M Page 2 of 2



Regional Wastewater Treatment Evaluation

City of Terrell

Appendix B:
King’s Creek WWTP Condition Assessment






FREESE = «oree
Practical results

[a]
E 0 Outstanding service

Regional Wastewater Treatment Study

Condition Assessment

Prepared for:

City of Terrell

Prepared by:

FREESE AND NICHOLS, INC.
4055 International Plaza, Suite 200
Fort Worth, Texas 76109
817-735-7300

TER10191



F R E E s E Innovative approaches
Practical results

@)
‘ 0 Outstanding service

Regional Wastewater Treatment Study

Condition Assessment

Prepared for:

City of Terrell

Prepared by:

FREESE AND NICHOLS, INC.
4055 International Plaza, Suite 200
Fort Worth, Texas 76109
817-735-7300

TER10191



Regional Wastewater Treatment Study E. !i\ﬁcEEgLES

City of Terrell

TABLE OF CONTENTS

EXE@CULIVE SUIMIIMIATY ...cvitireescescessessessessessssssesssessessessessesses s bbb bbb 1
3 L0 R 0'o U oY 10 ot 0 ) o 100U 1
1.1 2 L 4T £ 1<) o PO 1
30 0 N 00 (e L0 (0 ) o OO ST 1

0 /N 00 g 15 7= OO 3

1.1.3  RISK RALINEG.iuiiereieeirieseesseseeseesssssessssssesssssssssss s ssssssssss s sssssssssssssssssssssssssssssssssssssnes 3

2.0 CONAITiON ASSESSIMENT ..cueuriererrersresseesresseessesssesssessesseessesssessesssesssssssssssssesssessesssesssessesssessesssssssessssssessssses 5
2.1 Preliminary Treatment ... s ssssssssssssssssssssssssssssssssssssssases 5
2.1.1  EQualization BasSinN.....sssssss s sesssssssssssssssssssssssssssssssssssses 5

2.1.2  Equalization Basin BlOWETS......ccssssssssssssssssssssssssssssssssssssssees 7

200 S T & 7- 1 G o= =) o TP 9

2.1.4  Influent PUMP StatioN ... sesssssssssssssssssssssssssssssssssssssss 11

P20 BT € g Lol 00 - T3] =) OSSPSR 13

/208 BT €5 Ul 2 7= T3 1 o T 15

208 O A €5 Ul 2 0} o3P 17

2.2 Primary Treatment... .. ssssssssesens 19

P20 TN Y<Tol0) T = g 0 B T 100 =) oL PN 21
2.3.1  Stage 1 Trickling Filter ... sessssssssssssssssssssssssssssssssssssnns 21

2.3.2  Intermediate Clarifier ... sssssssssssssssssssssssssans 23

2.3.3  Second Stage PUMP Station ......cceeneemenessssssssesssessssssssssesssesssesssssssssssssssssnns 25

2.3.4  Stage 2 TTicKING FIlterS ... cereereereecesseesesseesesseessessesseessesseessesssessesssessesssesssessesans 27

0 TS T O 10 T2 08 = 1<) PP 29

2 SN D ) U] 0§ =T (o) o PP 31
2.4.1 Chlorine Contact BaSin ...oeeereeeesesssesesseessesseessessessssssessssssssssssssssssssssssessssssesans 32

2.4.2  Chemical Storage Building ... sesssssssssssssssssssssssssssssssssssans 34

2.5 SOliAS PrOCESSING ...ccriruirusirieeritstesess s sessssss s sess s ss s s s ss s sssssssnns 35
2.5.1  SOlidS BUIlAING ...couiriririercirirsersssssssesssssssss s sssssssesssessssssssssssssessssssssssssssssssssssans 35

2.5.2  ANAErobiC DIZESLEIS ....oreeeeseerssessessesssess s ssssssssssessssss s sssssssssssssans 39

2.5.3  Sludge Holding TanK .....cccvcereeesersssessesssesssssssssssesssesssssssssssesssesssssssssssssssssssssssans 40

2.6 Electrical and InStrumentation. ... eeeeeeesseensesseesesseessessessssssessessssssessssssessesssesssessesass 42
2.7 NON-ProCeSS ILEMIS ...t 42
3.0  Current Facility RiISK RAtING ....cccveeererereiseesseessssssssesssessssssssssesssesssssssssssssssesssssssssssssssssssssans 44
4.0 EXPected SEIrviCe Life ... sssssssssssssssssssssssssssssssssssssssssesns 47
5.0 CONCIUSIONS..cuiurierreritssessesessesssssessesss s s ssessessssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssasssnssnssnns 49

6/18/2010



Regional Wastewater Treatment Study E. !i\ﬁcEEgLES

City of Terrell

LIST OF TABLES

Table 1: Condition and Criticality Rating for Equalization Basin 6

Table 2: Condition and Criticality Rating for Equalization Basin Blowers 8
Table 3: Condition and Criticality Rating for Bar Screen 10

Table 4: Condition and Criticality Rating for Influent Pump Station 12
Table 5: Condition and Criticality Rating for Grit Classifier 14

Table 6: Condition and Criticality Rating for Grit Basin 16

Table 7: Condition and Criticality Rating for Grit Basin Blowers 18

Table 8: Condition and Criticality Rating for Primary Clarifier 20

Table 9: Condition and Criticality Rating for Stage 1 Trickling Filter =~ 23
Table 10: Condition and Criticality Rating for Intermediate Clarifier = 25
Table 11: Condition and Criticality Rating for 2nd Stage Pump Station 27
Table 12: Condition and Criticality Rating for 2nd Stage Trickling Filters 29
Table 13: Condition and Criticality Rating for Final Clarifiers 31

Table 14: Condition and Criticality Rating for Chlorine Contact Basin 33
Table 15: Condition and Criticality Rating for Chemical Storage Building 35
Table 16: Condition and Criticality Rating for Solids Building 38

Table 17: Condition and Criticality Rating for Anaerobic Digesters 40
Table 18: Condition and Criticality Rating for Sludge Holding Tank 42
Table 19 Risk ratings for all unit processes 44

Table 20: Improvement Prioritization 45

Table 21 Specific items of concerned identified for each unit process 46
Table 22 Projected risk ratings for the major unit processes 48

LIST OF FIGURES

Figure 1 Condition rating sheet 2

Figure 2 Criticality assessment sheet 4

Figure 3: Equalization Basin at Front End of the Plant 5
Figure 4: Blower Units for Equalization Basin 7

Figure 5: Motor and Lift Mechanism for Bar Screen Unit 9
Figure 6: Pumps in Dry Well of Influent Pump Station 11
Figure 7: Grit Classifier and Washer Unit 13

Figure 8: Grit Removal Basin 15

6/18/2010


file://DalSrv1.freese.com/K3C35FA$/REP/Condition%20A/Draft/Condition%20Assessment%20Report_DRAFT.docx%23_Toc264368402
file://DalSrv1.freese.com/K3C35FA$/REP/Condition%20A/Draft/Condition%20Assessment%20Report_DRAFT.docx%23_Toc264368403

FREESE

Regional Wastewater Treatment Study

FI :NICHOLS

City of Terrell

Figure 9: Blower Unit for Aeration of Grit Basins 17

Figure 10:
Figure 11:
Figure 12:
Figure 13:
Figure 14:
Figure 15:

replaced)

Figure 16:
Figure 17:
Figure 18:
Figure 19:
Figure 20:
Figure 21:
Figure 22:
Figure 23:
Figure 24:
Figure 25:

Primary Clarifier 19
Stage 1 Trickling Filter 21
Distribution Arm and Rock Media of the Stage 1 Trickling Filter
23

Unidentified Growth Present in Intermediate Clarifier

22
Intermediate Clarifier
24

Lift Pumps Located at the 2nd Stage Pump Station (unit on left side is being
25

Replacement Lift Pump for 2nd Stage Pump Station 26

Distribution Arms and Brentwood Media of 2nd Stage Trickling Filter #2 28

Final Clarifier #1 30

Final Clarifier #2 31

Chlorine Contact Basin 32

Chemical Storage Building and Scrubber Unit for Disinfection Process 34

Sludge Pumps Located in the Solids Building 36

Heat Exchanger for Digesters Located in Solids Building 37

Anaerobic Digester with Mixers Mounted on Top Cover 39

Sludge Holding Tank 41

APPENDIX

Appendix A: Condition Assessment Field NOTES ....oummniniinissssssssssssssssssssssssssssssnes 50

6/18/2010



Regional Wastewater Treatment Study E. !i\ﬁcEEgLES

City of Terrell

EXECUTIVE SUMMARY

A Regional Wastewater Treatment Study was commissioned by the Texas Water
Development Board for the City of Terrell and its surrounding entities in Spring 2010. The first
portion of this study is aimed at determining the condition and treatment capabilities of the
existing King’s Creek Wastewater Treatment Plant (WWTP), located in the City of Terrell. To
determine the current condition of the infrastructure at the King’s Creek WWTP, and to allow
projections of future conditions, a condition assessment of the King’s Creek WWTP was
conducted on May 27, 2010. This chapter contains information on the overall condition,

criticality, and risk of failure for each major unit process of the treatment system.

Condition assessments are a common tool in wastewater collection and treatment
facilities. They can be a powerful tool for both prioritizing improvements and determining the
long term viability of unit processes. It is important to develop an unbiased rating system to
allow quantitative comparison of the condition and criticality of each unit process. Once this
guantitative rating system is developed, an objective comparison of the condition of different
unit processes can be completed, and the required maintenance and equipment life projects
can be made. The rating system involves scoring for condition and criticality, and developing an
overall risk of failure associated with each unit process. The overall risk rating is the average of

the condition assessment and criticality assessment.

The need for upgrades based on this risk assessment is broken down into the following

categories:
e Greater than 75: Immediate repairs required; unit process has reached useful service life
e 50-75: High risk of failure and capacity impact; repair or replacement in near future

e 25-50: Fair mechanical condition, but little redundancy and/or obsolete equipment that

would be difficult to replace

e 0-25: Good condition with minimal upgrades/improvements currently required

6/18/2010 ES-1



Regional Wastewater Treatment Study E. !:RE ESE
City of Terrell :NICHOLS

The combination of condition and criticality allows for a qualitative risk rating to be developed,

with prioritizes needed improvements. Also, a higher risk rating correlates to a lower expected

service life. The current prioritization of unit process improvements is shown in Table ES-1.

Table ES-1 Risk ratings for all unit processes

Condition Criticality Risk
Unit Rating Rating Rating
Equalization Basin 30 4 17
EQ Basin Blowers 18.75 6 22.4
Bar Screen 125 18 15.25
PRELIMINARY Influent P Stati 34.75 8 21.4
TREATMENT nfluent Pump Station . .
Grit Classifier 41.25 70 55.6
Grit Basin 5.0 40 22.5
Grit Blowers 47.5 5 26.25
PRIMARY
LSS Primary Clarifier 38.75 82 60.4
Stage 1 Trickling Filter 25 84 54.5
Intermediate Clarifier 32.5 70 51.25
SECONDARY -
2nd Stage Pump Station 43.5 52 47.75
TREATMENT
2nd Stage Trickling Filters 23.75 72 47.9
Final Clarifiers 27.5 64 45.75
Chlorine Contact Basin 33.75 58 45.9
DISINFECTION - —
Chemical Storage Building 30 0 15
Solids Building 28.75 52 40.4
SOLID WASTE A bic Digest 14.5 8 11.25
VTNV Anaerobic Digesters . .
Sludge Holding Tank 13 50 315

As equipment ages with time, a projection of the risk ratings for each unit process over
the study period can be made. These projected risk ratings are based on assumptions that
overall condition will degrade linearly over time. When the risk rating for a unit process
exceeds a score of 75, immediate repairs or upgrades would be required and the unit will be
considered to reach its service life. Projected risk ratings for major units processes for the